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Min emission bandwidth

Test Result B4

6dB EBW _ .
TestMode Antenna | Freq(MHz) (MHZ] FL[MHZz] FH[MHz] | LimitfMHz] | Verdict
z
Ant3 5745 15.34 5737.42 5752.77 0.5 PASS
Ant4 5745 14.44 5737.44 5751.89 0.5 PASS
Ant3 5785 13.82 5778.68 5792.50 0.5 PASS
11A-CDD

Ant4 5785 14.41 5777.46 5791.87 0.5 PASS
Ant3 5825 15.11 5817.44 5832.56 0.5 PASS
Ant4 5825 15.04 5817.48 5832.52 0.5 PASS
Ant3 5745 10.79 5739.60 5750.38 0.5 PASS
Ant4 5745 15.05 5737.44 5752.50 0.5 PASS
Ant3 5785 14.46 5777.42 5791.89 0.5 PASS

11AC20MIMO
Ant4 5785 16.54 5776.61 5793.15 0.5 PASS
Ant3 5825 13.82 5818.74 5832.56 0.5 PASS
Ant4 5825 12.14 5820.36 5832.50 0.5 PASS
Ant3 5755 35.03 5737.45 5772.47 0.5 PASS
Ant4 5755 35.03 5737.49 577251 0.5 PASS

11AC40MIMO
Ant3 5795 33.81 5777.45 5811.26 0.5 PASS
Ant4 5795 35.10 5777.45 5812.55 0.5 PASS
Ant3 5775 66.32 5743.71 5810.03 0.5 PASS

11AC80MIMO
Ant4 5775 68.76 5741.27 5810.03 0.5 PASS
Ant3 5745 15.30 5737.44 5752.75 0.5 PASS
Ant4 5745 18.24 5735.86 5754.10 0.5 PASS
Ant3 5785 15.32 5776.53 5791.85 0.5 PASS

11AX20MIMO
Ant4 5785 17.06 5775.79 5792.84 0.5 PASS
Ant3 5825 13.95 5818.55 5832.50 0.5 PASS
Ant4 5825 18.75 5815.65 5834.40 0.5 PASS
Ant3 5755 35.37 5737.45 5772.82 0.5 PASS
Ant4 5755 35.83 5737.03 5772.86 0.5 PASS

11AX40MIMO
Ant3 5795 36.25 5776.95 5813.20 0.5 PASS
Ant4 5795 35.10 5777.53 5812.63 0.5 PASS
Ant3 5775 67.54 5739.97 5807.51 0.5 PASS

11AX80MIMO
Ant4 5775 68.76 5738.75 5807.51 0.5 PASS
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M1 1 5.737444 GHz -7.37 dém
M2 1 5.7437327 GHz -1.75 deém
D3 M1 1 14.445 MHz -0.37 d&
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Spectrum
Ref Level 24,02 dém  Offset 24.92 dB & RBW 100 kHz
lo Att 10dB  SWT 2.1ms @ VBW 300 kHz Mode Sweep
(@ 1Fk view
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CF 5.785 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.7786827 GHz -0.83 dBm
Mz 1 5.7837327 GHz 4.77 dém
D3| M1 1 13,8161 MHz 1.00 d8
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Spectrum :%1
Ref Level 24,63 dém Offset 24.63 dB & RBW 100 kHz
lo Att 10dB  SWT 2.1ms @ VBW 300 kHz Mode Sweep
(@ 1Fk view
M1[1] -7.98 dBm
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10dB M2[1] ~2.14 dBm
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-60 dBm
-70 dBm:
CF 5.785 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.7774631 GHz -7.98 dém
m2 1 5.7837327 GHz -2.14 dém
D3| M1 1 14,4069 MHz -0.03 d8
L )i ] CERRRRNED e
Date: 15.0CT.2024 19:01:15
Sporton International Inc. (Kunshan) Page Number 1 A137 of A260

TEL : +86-512-57900158
FCC ID : 2AMBHRY 2267



saroniis. FCC RF Test Report

Report No. : FR250505F

11A-CDD_Ant3_5825

Spectrum :%1

Ref Level 24,31 dém Offset 24.31 dB & RBW 100 kHz

lo Att 10dB  SWT 2.1 ms @ VBW 300 kHz Mode Sweep
(@ 1Fk view
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20 dem 5.8174440 GHz,
08 M2[1] 4.26 dBm
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-70 dBm
CF 5.825 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.817444 GHz -0.98 dBm
Mz 1 5.8262673 GHz 4.26 dém
D3| M1 1 15.112 MHz 0.68 d8
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Spec
Ref Level 24,71 dém Offset 24.71 dB & RBW 100 kHz

lo Att 10dB  SWT 2.1ms @ VBW 300 kHz Mode Sweep
® 1Pk View
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CF 5.825 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.8174821 GHz -6.44 dBm
Mz 1 5.8237518 GHz -2.17 dBm
D3| M1 1 15.0357 MHz -0.88 dB
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